Report No: SSP24030180-2E

FCC ID: 2BAA3-ZS-TC233

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 14.95 8.25 5.59
NVNT a 5200 Antl 14.87 8.28 5.62
NVNT a 5240 Antl 14.87 8.28 5.62
NVNT n20 5180 Antl 34.76 4.59 1.84
NVNT n20 5200 Antl 34.85 4.58 1.84
NVNT n20 5240 Antl 34.82 4.58 1.83
NVNT n40 5190 Antl 34.05 4.68 1.9
NVNT n40 5230 Antl 34.16 4.66 1.9
NVNT ac20 5180 Antl 31.25 5.05 2.16
NVNT ac20 5200 Antl 31.29 5.05 2.16
NVNT ac20 5240 Antl 31.25 5.05 2.16
NVNT ac40 5190 Antl 28.79 541 2.44
NVNT ac40 5230 Antl 28.72 5.42 2.44
NVNT ac80 5210 Antl 27.21 5.65 2.62
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s Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA

RF AC

Center Freq 5.19000000 GHz
\Fainlon

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

peT 4 .
Mkr1 303.0 ps
-30.90 dBm

5.190000000 GHz

8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Center 5.190000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts
MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH UNCTION VALUE =~ =~
[A)  3030ps[(A) -3090dBm| | 0000 @00 |
[ 1322ms|  246dBm{ | 00000 00000 |
[ 1848ms[  3042dBm| [ [ 000000 |
- - ]
) ) EN A -
- ¢ ]
- ]
- ]
- ]
10 - ]
11 - r 1 1 | [ =
MSG STATUS

. Keysight Spectrum Analyzer - Swept SA
500 AC

] RL RF SENSE:PULSE

Center Freq 5.230000000 GHz
Foatow

#Avg Type: RMS
Trig: Free Run
#Atten: 30 dB

Ref Dffset 2.68 dB
Ref 20.00 dBm

Center 5.230000000 GHz

#VBW 8.0 MHz

MKR| MODE TRC| SCL!

CTIONVALUE -

m

1

-
c

5.230000000 GHz

CF Step
8.000000 MHz
Man

Auto

Freq Offset
0 Hz

Scale Type

Log Lin

Duty Cycle NVNT n40 5230MHz Ant1



Report No: SSP24030180-2E

FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Swept SA
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. Keysight Spectrum Analyzer - Swept SA
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 1.61 8.25 9.86 24 Pass
NVNT a 5200 Antl 2.72 8.28 11 24 Pass
NVNT a 5240 Antl 3.74 8.28 12.02 24 Pass
NVNT n20 5180 Antl 6.69 4.59 11.28 24 Pass
NVNT n20 5200 Antl 6.26 4.58 10.84 24 Pass
NVNT n20 5240 Antl 6.3 4.58 10.88 24 Pass
NVNT n40 5190 Antl 6.39 4.68 11.07 24 Pass
NVNT n40 5230 Antl 6.95 4.66 11.61 24 Pass
NVNT ac20 5180 Antl 7.36 5.05 12.41 24 Pass
NVNT ac20 5200 Antl 6.96 5.05 12.01 24 Pass
NVNT ac20 5240 Antl 5.77 5.05 10.82 24 Pass
NVNT ac40 5190 Antl 6.41 5.41 11.82 24 Pass
NVNT ac40 5230 Antl 6.71 5.42 12.13 24 Pass
NVNT ac80 5210 Antl 5.79 5.65 11.44 24 Pass




Report No: SSP24030180-2E FCC ID: 2BAA3-ZS-TC233

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [12:34:23 PMJul 18, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

1.61 dBm /20 MHz -71.40 dBm /Hz

MSG STATUS.

Power NVNT a 5180MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [12:36:24 PMJul 18, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

2.72 dBm /20 MHz -70.29 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT a 5200MHz Antl



Report No: SSP24030180-2E FCC ID: 2BAA3-ZS-TC233

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [12:37:58 PMJul 18, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

3.74 dBm /20 MHz -69.27 dBm /Hz

MSG STATUS.

Power NVNT a 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [12:51:14 PMJul 18, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

6.69 dBm /20 MHz -66.32 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5180MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [12:53:07 PMJul 18, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

6.26 dBm /20 MHz -66.75 dBm /Hz

MSG STATUS.

Power NVNT n20 5200MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [12:55:06 PMJul 18, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

6.30 dBm /20 MHz -66.71 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5240MHz Antl



Report No: SSP24030180-2E FCC ID: 2BAA3-ZS-TC233

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:02:51 PMJul 18, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

6.39 dBm /40 MHz -69.63 dBm /Hz

MSG STATUS.

Power NVNT n40 5190MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [01:05:19 PMJul 18, 2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

6.95 dBm /40 MHz -69.07 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5230MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [12:57:19 PMJul 18, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

7.36 dBm /20 MHz -65.65 dBm /Hz

MSG STATUS.

Power NVNT ac20 5180MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [12:59:06 PMJul 18, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

6.96 dBm /20 MHz -66.05 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5200MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:00:44 PMJul 18, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

5.77 dBm /20 MHz -67.24 dBm /Hz

MSG STATUS.

Power NVNT ac20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [01:07:19 PMJul 18, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

6.41 dBm /40 MHz -69.61 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5190MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:09:09 PMJul 18, 2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

6.71 dBm /40 MHz -69.31 dBm /Hz

MSG STATUS.

Power NVNT ac40 5230MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [01:11:13 PMJul 18, 2024
Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Center 5.21 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

5.79 dBm /80 MHz -73.24 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac80 5210MHz Antl
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 22.229 Pass
NVNT a 5200 Antl 23.119 Pass
NVNT a 5240 Antl 23.397 Pass
NVNT n20 5180 Antl 24.432 Pass
NVNT n20 5200 Antl 25.204 Pass
NVNT n20 5240 Antl 24871 Pass
NVNT n40 5190 Antl 43.209 Pass
NVNT n40 5230 Antl 41.877 Pass
NVNT ac20 5180 Antl 23.929 Pass
NVNT ac20 5200 Antl 25.554 Pass
NVNT ac20 5240 Antl 24.367 Pass
NVNT ac40 5190 Antl 41.239 Pass
NVNT ac40 5230 Antl 43.78 Pass
NVNT ac80 5210 Antl 82.163 Pass
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. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

Center Freq: 5.180000000 GHz
Trig: Free Run
#Atten: 30 dB

[12:34:42 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.191037 GHZ
-29.167 dBm

Span 30 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 15.6 dBm

16.673 MHz

Transmit Freq Error
x dB Bandwidth

-77.048 kHz
22.23 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.180000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [12:36:42 PMJul 18, 2024

Center Freq: 6.200000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.564 MHz
-49.475 kHz
23.12 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.21151 GHz

Span 30 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 16.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.200000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT a 5200MHz Ant1



Report No: SSP24030180-2E

FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

Center Freq: §.240000000 GHz
Trig: Free Run
#Atten: 30 dB

[12:38:17 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.251619 GHz
-24.803 dBm

Span 30 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 15.6 dBm

16.608 MHz

Transmit Freq Error
x dB Bandwidth

-79.983 kHz
23.40 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.240000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [12:51:33 PMJul 18, 2024

Center Freq: 5.180000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

il

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.899 MHz
-62.009 kHz
24.43 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.192154 GHZ
-28.361 dBm

Span 30 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 16.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.180000000 GHz

CF Step
3.000000 MHz
Man

-26dB Bandwidth NVNT n20 5180MHz Antl



Report No: SSP24030180-2E FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [12:53:27 PMJul 18, 2024

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.212521 GHz
Ref Offset 2.68 dB "56.588 dBm

Frequency

Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.7 dBm
17.925 MHz

Transmit Freq Error -81.092 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.20 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:55:24 PMJul 18, 2024

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.252357 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

iy

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.1 dBm
17.871 MHz

Transmit Freq Error -78.713 kHz % of OBW Power 99.00 %

x dB Bandwidth 24.87 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl



Report No: SSP24030180-2E FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [01:03:09 PMJul 18, 2024

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.211509 GHz
Ref Offset 2.68 dB "54.770 dBm

Frequency

Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 16.7 dBm
36.185 MHz

Transmit Freq Error -95.732 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.21 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:05:38 PMJul 18, 2024

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.250869 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 16.3 dBm
36.188 MHz

Transmit Freq Error -69.469 kHz % of OBW Power 99.00 %

x dB Bandwidth 41.88 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No: SSP24030180-2E FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [12:57:38 PMJul 18, 2024

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.191904 GHz
Ref Offset 2.69 dB '25.790 dBm

Frequency

Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.1 dBm
17.842 MHz

Transmit Freq Error -60.893 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.93 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:59:29 PMJul 18, 2024

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.212688 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.7 dBm
17.849 MHz

Transmit Freq Error -89.274 kHz % of OBW Power 99.00 %

x dB Bandwidth 25.55 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No: SSP24030180-2E

FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

Center Freq: §.240000000 GHz
Trig: Free Run
#Atten: 30 dB

[01:01:02 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.252098 GHZ
-24.288 dBm

Span 30 MHz
#/BW 1 MHz Sweep 1.333 ms|

Total Power 16.7 dBm

17.837 MHz

Transmit Freq Error
x dB Bandwidth

-85.806 kHz
24.37 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq

5.240000000 GHz

CF Step
3.000000 MHz

-26dB Bandwidth NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [01:07:39 PMJul 18, 2024

Center Freq: 5.190000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth
36.227 MHz

-59.754 kHz
41.24 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.21056 GHz

Span 60 MHz

#/BW 1 MHz Sweep 1.333 ms|

Total Power 16.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.190000000 GHz

CF Step
6.000000 MHz
Man

-26dB Bandwidth NVNT ac40 5190MHz Antl



Report No: SSP24030180-2E FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [01:09:29 PMJul 18, 2024

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 5.251823 GHz
Ref Offset 2.68 dB '32 465 dBm

Frequency

Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 16.8 dBm
36.211 MHz

Transmit Freq Error -66.867 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.78 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:11:32 PMJul 18, 2024

Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.261022 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Center 5.21 GHz Span 120 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 12.000000 Msz
Man

Occupied Bandwidth Total Power 17.2 dBm
75.511 MHz

Transmit Freq Error -59.394 kHz % of OBW Power 99.00 %

x dB Bandwidth 82.16 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Antl



Report No: SSP24030180-2E

FCC ID: 2BAA3-ZS-TC233

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.511
NVNT a 5200 Antl 16.511
NVNT a 5240 Antl 16.416
NVNT n20 5180 Antl 17.703
NVNT n20 5200 Antl 17.744
NVNT n20 5240 Antl 17.722
NVNT n40 5190 Antl 36.245
NVNT n40 5230 Antl 36.311
NVNT ac20 5180 Antl 17.71
NVNT ac20 5200 Antl 17.72
NVNT ac20 5240 Antl 17.716
NVNT ac40 5190 Antl 36.337
NVNT ac40 5230 Antl 36.296
NVNT ac80 5210 Antl 75.748




Report No: SSP24030180-2E

FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[12:34:33 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.183318 GHz

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 15.9 dBm

16.511 MHz

Transmit Freq Error
x dB Bandwidth

-60.794 kHz
21.75 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[12:36:32 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.511 MHz
-36.783 kHz
21.83 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.19868 GHz

5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 16.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5200MHz Ant1



Report No: SSP24030180-2E FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:38:07 PMJul 18, 2024

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.2416 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.8 dBm

Transmit Freq Error -53.730 kHz % of OBW Power 99.00 %
x dB Bandwidth 21.65 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:51:23 PMJul 18, 2024

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.182727 GHZ

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.6 dBm
17.703 MHz

Transmit Freq Error -50.586 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.24 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5180MHz Antl



Report No: SSP24030180-2E

FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[12:53:17 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.198677 GHz

5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 16.7 dBm

17.744 MHz

Transmit Freq Error
x dB Bandwidth

-78.587 kHz
24.66 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5200MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[12:55:15 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.722 MHz
-65.030 kHz
23.84 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.238674 GHZ

5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 16.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5240MHz Antl



Report No: SSP24030180-2E

FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

. Trig: Free Run

#IFGain:Low

[01:03:00 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.185536 GHZ

5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 16.7 dBm

36.245 MHz

Transmit Freq Error
x dB Bandwidth

-60.553 kHz
42.91 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5190MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[01:05:29 PMJul 18, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.311 MHz

-105.79 kHz
44.25 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.22589 GHz

5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 16.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5230MHz Antl



Report No: SSP24030180-2E FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:57:28 PMJul 18, 2024

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.181647 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.2 dBm
17.710 MHz

Transmit Freq Error -42.314 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.77 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:59:16 PMJul 18, 2024

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.195467 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.1 dBm
17.720 MHz

Transmit Freq Error -83.028 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.21 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5200MHz Antl



Report No: SSP24030180-2E FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [01:00:53 PMJul 18, 2024

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.238551 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.7 dBm
17.716 MHz

Transmit Freq Error -70.940 kHz % of OBW Power 99.00 %

x dB Bandwidth 23.28 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:07:29 PMJul 18, 2024

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.188146 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 17.0 dBm
36.337 MHz

Transmit Freq Error -64.093 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.21 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5190MHz Antl



Report No: SSP24030180-2E FCC ID: 2BAA3-ZS-TC233

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [01:09:19 PMJul 18, 2024

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 65.228266 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 16.7 dBm
36.296 MHz

Transmit Freq Error -49.980 kHz % of OBW Power 99.00 %

x dB Bandwidth 42.72 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [01:11:22 PMJul 18, 2024

Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.206184 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.210000000 GHz

Center 5.21 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz
Man

Occupied Bandwidth Total Power 17.2 dBm
75.748 MHz

Transmit Freq Error -81.985 kHz % of OBW Power 99.00 %

x dB Bandwidth 85.32 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5210MHz Antl



Report No: SSP24030180-2E

FCC ID: 2BAA3-ZS-TC233

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -5.52 8.25 2.73 11 Pass
NVNT a 5200 Antl -4.61 8.28 3.67 11 Pass
NVNT a 5240 Antl -5.25 8.28 3.03 11 Pass
NVNT n20 5180 Antl -2.54 4.59 2.05 11 Pass
NVNT n20 5200 Antl -2.8 4.58 1.78 11 Pass
NVNT n20 5240 Antl -3.46 4.58 1.12 11 Pass
NVNT n40 5190 Antl -6.66 4.68 -1.98 11 Pass
NVNT n40 5230 Antl -7.82 4.66 -3.16 11 Pass
NVNT ac20 5180 Antl -2.84 5.05 2.21 11 Pass
NVNT ac20 5200 Antl -2.97 5.05 2.08 11 Pass
NVNT ac20 5240 Antl -2.86 5.05 2.19 11 Pass
NVNT ac40 5190 Antl -5.47 5.41 -0.06 11 Pass
NVNT ac40 5230 Antl -6.36 5.42 -0.94 11 Pass
NVNT ac80 5210 Antl -9.28 5.65 -3.63 11 Pass




Report No: SSP24030180-2E

FCC ID: 2BAA3-ZS-TC233

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz
PNO: Fast —»—
IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Mkr1 5.181 284 GHz

Ref Offset 2.69 dB -5.521 dBm

1LD gBIdw Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.195000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type
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6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -40.38 -27 Pass
NVNT a 5240 Antl -40.67 -27 Pass
NVNT n20 5180 Antl -40.19 -27 Pass
NVNT n20 5240 Antl -41.58 -27 Pass
NVNT n40 5190 Antl -28.86 -27 Pass
NVNT n40 5230 Antl -40.77 -27 Pass
NVNT ac20 5180 Antl -37.84 -27 Pass
NVNT ac20 5240 Antl -40.27 -27 Pass
NVNT ac40 5190 Antl -32.46 -27 Pass
NVNT ac40 5230 Antl -41.37 -27 Pass
NVNT ac80 5210 Antl -36.6 -27 Pass
NVNT ac80 5210 Antl -27.02 -27 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -28.75 -27 Pass
NVNT a 5200 Antl -28.99 -27 Pass
NVNT a 5240 Antl -28.42 -27 Pass
NVNT n20 5180 Antl -28.05 -27 Pass
NVNT n20 5200 Antl -29.08 -27 Pass
NVNT n20 5240 Antl -28.89 -27 Pass
NVNT n40 5190 Antl -29.51 -27 Pass
NVNT n40 5230 Antl -29.29 -27 Pass
NVNT ac20 5180 Antl -29.73 -27 Pass
NVNT ac20 5200 Antl -28.88 -27 Pass
NVNT ac20 5240 Antl -28.95 -27 Pass
NVNT ac40 5190 Antl -29.16 -27 Pass
NVNT ac40 5230 Antl -29.35 -27 Pass
NVNT ac80 5210 Antl -29.09 -27 Pass
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